

# ENVIRO-TEST CHEMICAL ANALYSIS REPORT

Lab ID	Sample ID	Test Description	Result	D.L.	Units	Extracted	Analyzed	By
L338704-1	RAW NON TREATED FIR SIW 1							
	Sample Date: 07-NOV-05 14:30:00							
	Matrix: WOOD							
	WEIGHT		53.1165		g		10-NOV-05	
L338704-2	RAW NON TREATED FIR SIW 2							
	Sample Date: 07-NOV-05 14:30:00							
	Matrix: WOOD							
	WEIGHT		699.7		g		10-NOV-05	
L339245-1	RAW TREATED FIR S/W 1							
	Sample Date:							
	Matrix: WOOD							
	WEIGHT		53.5502		g		10-NOV-05	
L339245-2	RAW TREATED FIR S/W 2							
	Sample Date:							
	Matrix: WOOD							
	WEIGHT		703.7		g		10-NOV-05	

## Methodology Reference

**ETL Test Code**

**Test Description**

**Methodology Reference (In-House Standard  
Operating Procedures which Generally Follow:)**